
 

 

 

FALLING PARTICLES  

Concept Definition & Capital Cost 

Estimate 

B&V PROJECT NO. 042839 

B&V FILE NO. 40.1200 

PREPARED FOR 

 

 

 

U.S. Department of Energy 

30 JUNE 2016 

  ®

®

©
B

la
ck

 &
 V

ea
tc

h
 H

o
ld

in
g 

C
o

m
p

an
y 

2
01

6.
 A

ll 
ri

gh
ts

 r
es

e
rv

ed
. 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwj6-sCtofrMAhUFej4KHZsXAmAQjRwIBw&url=http://www.uspvmc.org/about_PVMC_sunshot.html&psig=AFQjCNEJEgdTO1oDdTKpsWJYgqmuasYWig&ust=1464438670394114




U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 
 

1.0 Executive Summary ............................................................................................................................ 1-1 
[...]
pocket fill.  The operating temperature of the rotary valve is 538 °C.  The operating pressure above 

and below the rotary valve is atmospheric. 

 

Hot Bin Rotary Valve (Optional) – One (1) large rotary valve is located in the transition duct at 

the hot bin hopper exit to gently loosen and precisely meter proppant flow of falling particle into 

primary heat exchanger.  This rotary valve will operate at 18 RPM and dose up to 225 cubic meters 

per hour of product.  The rotary valve uses a standard chain drive system and 10 HP motor.  The 

rotary valve has a displacement of 7.76 ft3/rev at 80 percent pocket fill.  The operating temperature 

of the rotary valve is 750 °C.  The operating pressure above and below the rotary valve is 

atmospheric. 

3.7.7 Falling Particle Make-up and Storage Plant 

Truck Unloading Area - Ceramic product will be delivered by truck and typically unloaded by 

using a pneumatic blower mounted on the supplier’s truck.  The truck mounted blower unit will be 

usually too small to unload product within a reasonable time of 45 minutes to an hour.  In order to 

reduce the unloading time, a 125-150 HP permanent blower unit will be installed in the unloading 

area to work in conjunction with the truck blower unit to pneumatically convey product to the 

falling particle makeup bin. 

 

Falling Particle Makeup Bin - The falling particle makeup bin is located in the falling particle 

unloading area and will provide long term storage of ceramic media or 22,624 kg (50,000 lb).  This 

is also the typical weight carried by one (1) semi-tractor trailer.  The replacement schedule for 

CARBO Accucast ID50-K is based on 2 percent particle replacement over two (2) years.  The daily 

replacement rate is 170 kg/day (375 lb/day).  Therefore, one (1) semi-tractor trailer load would be 

required to completely fill the falling particle makeup bin after 133 days of operation.  The falling 

particle makeup bin configuration utilizes a main cylindrical storage bin with a tapered hopper 

section immediately below.  The hopper angle will be at least 65 degrees with respect to the 

horizontal and the overall bin height to diameter ratio will be 3:1.  The overall falling particle 

makeup bin height is approximately 5.88 m and includes 1 m of free board.  The cylindrical falling 

particle makeup bin diameter is 1.96 m.  The falling particle makeup bin hopper exit diameter is 

0.61 m.  Since the falling particle makeup bin stores raw ceramic media and is located outside, the 

operating temperature will be at ambient conditions.  



U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Conceptual Plant Design 3-28 
 

 

The main structural shell of the falling particle makeup bin will be constructed from ASTM type A36 

or A572 Grade 50 shapes and plates.  The steel plate forming the cylindrical section will not be less 

than 15.785 mm (5/8”) thick, which includes an allowance for corrosion of 1.5875 mm (1/16”). 

Table 3-7 Falling Particle Makeup Bin Design Data 

DATA-ITEM FP MAKEUP BIN 

Operating temperature Ambient 

Operating pressure Vented to Atmosphere 

Diameter of shell  1.96 m 

Overall height 5.88 m 

Product density 2,000 kg/m3 

Storage capacity/duration 22,624 kg @ 133 days 

Hopper angle 65 degrees 

Free board 1 m 

A36 shell plate thickness 15.875 mm (5/8”) 

A36 shell plate corrosion allowance 1.5875 mm (1/16”) 

 

Falling Particle Makeup Feed Screw Conveyor - The falling particle feed screw conveyor will 

transport stored media in the falling particle makeup bin to the suction point of the lifting device.  

The screw conveyor feed rate would transport approximately 13 kg/hr product, assuming 13 hour 

sun-on operation per day, appears to be too low to justify the cost of use in this application.  In 

addition to the screw conveyor cost would be costs for the VFD drive motor, drive components and 

associated controls.  This replacement metric is based on the assumed particle loss rate of 10 

percent over two (2) years operation and would need to be confirmed in detail design. 

 

Double Dump Valve - A double dump valve will be installed at the end of the falling particle 

makeup feed screw conveyor to act as an air lock against the hotter ceramic media located at the 

suction of the lifting device.  Since the ceramic media coming from the Falling Particle Makeup Bin 

is stored under ambient temperatures, a double dump valve will act as a thermal barrier to 

minimize heat (i.e., 538 °C media in suction lift device) transferring back into the makeup feed 

conveyor. 

 

FP Makeup using Super Sacks (Optional) - By using an assumed particle replacement schedule of 

2 percent particle loss over a two (2) year period amounts to approximately 170 kg/day (375 

lbs/day) loss rate or product replacement rate.  This replacement rate is low enough to manually 

dose the cold bin in lieu of using a complete makeup system comprising the components listed 

above (e.g., falling particle makeup bin, blower fan, falling particle feed screw conveyor and double 



U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Conceptual Plant Design 3-29 
 

dump valve).  The bags can be purchased in bulk, depending on desired days of backup storage, and 

stored in the falling particle bag storage area until required for dosing.  Particles can be manually 

added to the cold bin at the top or inlet near top or side.  Particles can be added during down time 

or during operation by gradual dosing to prevent thermal shock.  Super sacks are made of 

polypropylene and can hold as much as 900 kg of ceramic media.  One 900 kg super sack would 

provide over 5 days of particle replacement.  Super sacks are designed to be leak-proof and double 

zippered to keep the product dry. 

3.8 SCO2 POWER GENERATION SYSTEM 
The sCO2 heat and mass balance is provided in Appendix F.  The sCO2 system is described in a 

separate report to DOE BOP System Descriptions. 

3.8.1 Water Treatment Systems 

The Water Treatment Systems will be designed to produce demineralized water that can be used 

for heliostat cleaning. Potable water, service water, and fire water are also produced for their 

various purposes.  

3.8.1.1 Water Mass Balance 

Refer to the Water Mass Balance Diagram 042839-WMB-0002 in Appendix D.  The water mass 

balance characterizes the water usage on site and supports design of water and wastewater 

treatment equipment.  

 

All water to the system will be obtained by well water. A small portion of the water will be drawn 

off as potable water and sent to the septic system. The remaining water enters the multimedia 

filters (MMF) where solids are removed. The backwash waste is sent to the wastewater sump.  

 

The filter effluent is stored in the service/fire water tank. Service water is pumped to service water 

users, or in the event of a fire, can be pumped through the fire protection system. The service/fire 

water tank also provides makeup to the reverse osmosis (RO) system downstream.  

 

The service water pumps will also be used to feed the Reverse Osmosis (RO) system. The RO 

feedwater first passes through cartridge filters that serve as the final filtration to remove 

suspended solids and protect RO membranes. The feedwater is then pumped through the double 

pass RO system with 75 percent recovery. RO product water is stored in the RO product water tank. 

A clean in place (CIP) skid is installed with the unit to allow for periodic cleaning. The waste and 

reject from the RO system is collected in the wastewater sump.  

 

RO product water is pumped from the RO product water tank to mixed bed ion exchanger vessels 

which act as a “polishing” step to remove any remaining ionic impurities in the water. The mixed 

bed ion exchange unit will employ off-site regeneration. 

 



U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Conceptual Plant Design 3-30 
 

Effluent from the mixed bed is demineralized quality water and is stored in the demineralized 

water storage tank. Demineralized water will be used for washing the heliostats. The wash water 

storage capacity will be designed for one cleaning every three months. The demineralized storage 

tank capacity will be 134,000 gallons. The water treatment system is sized for an output flowrate of 

59 gpm.  

3.8.1.2 rWater Treatment 

The raw water treatment system will treat raw water provided from local wells for use as service 

water, fire water, and supply to the Demineralized Water Production System. 

 

The Raw Water Treatment System includes the following: 

 Two (2) 50 percent capacity multimedia filters A/B.  

 Two (2) 100 percent capacity MMF backwash pumps. 

 

This system removes any solids in the well water. The MMF backwash pumps supply backwash 

water to filters to provide adequate cleaning of the filters.  

 

The Demineralized Water Production System will produce demineralized water to provide high 

purity water for the heliostat cleaning.  The demineralized water system will have a capacity to 

produce 59 gpm (daily) of demineralized water. 

 

The RO Treatment System includes the following: 

 Two  (2) 50 percent capacity cartridge filters.  

 Three  (3) 50 percent RO booster pumps. 

 Two (2) 50 percent capacity double pass RO trains.  

 One  (1) RO cleaning skid including one  (1) solution tank with an immersion heater, one  (1) 

pump, and one  (1) RO cleaning cartridge filter. 

 Two  (2) 100 percent capacity RO antiscalant feed pumps. 

 Two  (2) 100 percent capacity RO sodium bisulfite feed pumps.  

 Three  (3) 50 percent capacity RO caustic feed pumps.  

 All necessary piping, valves, and instrumentation required for operating the system. 

 

Service water is directed to two 50 percent capacity cartridge filters to further reduce suspended 

solids.  Antiscalant is fed to prevent scaling of the RO membranes.  Sodium bisulfite is fed to remove 

free chlorine residual and protect the RO membranes from oxidation.  Two double pass RO trains 

will be provided.  Decarbonation of the feed water, which improves RO rejection and mixed bed 

polishing, is achieved by feeding caustic to the second pass RO feed water.  The RO reject flow is 

directed to the water treatment area wastewater sump.   

 

The Mixed Bed Ion Exchange System includes the following: 



U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Conceptual Plant Design 3-31 
 

 One  (1) RO permeate tank. 

 Two (2) 100 percent Demineralizer Supply Pumps. 

 Three (3) 50 percent Mixed Bed Exchangers. 

 One  (1) analyzer skid, consisting of one pH analyzer, one (1) conductivity analyzer, one  (1) 

silica analyzer, one  (1) sodium analyzer, and one  (1) total organic carbon analyzer. 

 

A fiberglass permeate tank is provided for RO product (permeate) water.  The RO Product water 

tank allows for a control break point between the RO equipment and deionization equipment. The 

permeate water tank effluent is directed to the deionization units. The mixed bed ion exchangers 

remove remaining ions in the water. Analyzers will be used to confirm the water quality. The 

demineralized water is delivered to the demineralized water storage tank. 

 

The Demineralized Water Storage and Supply System include the following: 

 One (1) Demineralized Water Storage Tank. 

 Two (2) 100 percent capacity Demineralized Water Transfer Pumps. 

 

The demineralized water storage tank will receive demineralized water from the demineralized 

water production system.  The demineralized water transfer pumps will take suction from the 

demineralized water storage tank and provide water, via a truck filling connection, for the heliostat 

cleaning.   

3.8.1.3 Waste Treatment 

The wastewater sump collects water from the multimedia filter backwash, RO reject, and all water 

treatment drains. This sump is rated to hold all waste for up to an hour resulting in a capacity of 

approximately 960 gallons.  

 

The Wastewater Collection System includes the following: 

 One (1) Common Wastewater Collection Sump. 

 Two (2) 100 percent capacity Common Wastewater Sump Pumps. 

 

Sanitary wastewater is directed to an on-site septic system. 

 

The wastewater collection sump will serve as a central collection point for all Facility non-oily and 

non-chemical wastewaters including plant drains, cooling tower blowdown, and other 

miscellaneous drains.   

 

The wastewater collection sump will be a below grade concrete structure with capacity as required 

for disposal at a rate that meets the requirements of the Facility Permit.  Additionally, the sump will 

be sized such that any pump will cycle no more than three times per hour. 

 



U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Conceptual Plant Design 3-32 
 

The wastewater collection sump will be equipped with two full-capacity submersible wastewater 

pumps.  The wastewater discharge pumps will be controlled by sump level.  The pumps will 

discharge to the evaporation pond. 

 

The wastewater collection system will be designed and have adequate controls provided such that 

maximum discharge flows are not exceeded as stated in the Facility Permit under all operating and 

shutdown modes. 

 

Equipment and instruments required for monitoring the effluent discharge as required by the 

Facility Permit will be provided. 

3.8.2 Compressed Air 

The service and instrument air system will be furnished to provide compressed air for instruments 

and controls, hose stations, air motor drives, and miscellaneous plant uses.   

 

The compressed air system will consist of the following: 

 Two (2) full capacity oil-free air compressors. 

 One (1) full capacity service air receiver. 

 Two (2) full capacity twin tower heat reactivated or heatless air dryers.; 

 One (1) full capacity instrument air receiver. 

 Distribution piping, valves, instruments and accessories. 

 PLC based control system. 

 

The compressors will be sized for the maximum continuous service air and instrument air 

requirement of the Facility during startup and normal operation.  Air receivers will be sized to be 

compatible with the load-unload cycle of the air compressors, and will also provide sufficient 

instrument air for safety shutdown requirement in case of Facility trip.   

 

The service air system will furnish service air in quantities and at pressures required to ensure 

proper functioning of the Facility through all modes of plant operation.  A station air header will be 

furnished around the turbine area with hose connections.  Connections will be located near major 

equipment for maintenance.   

 

Service air headers with hose connections at approximately 50 foot intervals will be provided in the 

following areas:  

 Around the turbine area with risers on two sides. 

 In the Falling Particle areas with risers supplying headers at grade level and at each platform 

elevation. 

 On the pipe rack platform and underneath the pipe rack. 

 Near all major equipment. 



U.S. Department of Energy | FALLING PARTICLES 

BLACK & VEATCH | Conceptual Plant Design 3-33 
 

 Along platforms and walkways. 

 

The service air hose connections will be located in close proximity to the service water hose 

connections and the electrical convenience outlets. 

 

Each hose connection will be capable of being isolated by a flow limiting check valve as a safety 

device to prevent hose whip should an air hose rupture while in use. Hose connections will be 

provided with isolation valves and quick disconnect fittings.  Hose connections will be ¾ inch size. 

 

Large service air supply headers will be carbon steel.  Miscellaneous air supply piping from air 

supply headers to services requiring clean air will be stainless steel. 

 

The service air system will provide air to the instrument air system.  The instrument air system will 

be furnished with two (2) full capacity instrument air dryer units to satisfy the ISA dry air 